[RIXIE

Aufbauanleitung / Assembling Instruction & Stiickliste / Part List

Item No. " " AR
"'natura” C 150 x 81x 75 cm
01-55963 atura” Chicken Hutch
Pos. No. Description Measurement Quantity | Item No.
Pos. 1 ISide panel, nesting box, left 368 x 300 x 47 mm 1 55963-10
Pos. 2 |Side panel, nesting box, right 368 x 300 x 47 mm 1 55963-11
Pos.3  [Back wall, nesting box 27 x 341 x 630 mm 1 55963-12
Pos.4  |Bottom plate, nesting box il 2 270 % 16 x 603 mm 1 55963-13 1. First assemble the nesting box: Connect the both side 2. Then screw the left side wall of the sleeping house (6) and the
R panels (1/2) with the back wall (3) and the bottom plate (4). roof plate (7) to the nesting box. Screw the left check strap (E)
Pos. 5  |Partition wall, nesting box Q i 298 x 271 x 5 mm 1 55063-14 Insert the partition wall (5). with the roof of the nesting box.
Pos. 6  |Side panel, sleeping house, left 47 x 775 x 686 mm 1 55963-20
e, f fr—
Pos. 7 Roof plate, nesting box _‘;P“/\"“ 324 x 30 x 716 mm 1 55963-15
Pos. 8  |Front part, sleeping house 1084 x 775 x 27 mm 1 55963-21
Pos. 9 IBack wall, sleeping house 1084 x 690 x 27 mm 1 55963-22
Pos. 10 |Side panel sleeping house, right 47 x 775 x 686 mm 1 55863-23
Pos. 11 |Bottom plate, sleeping house, left ' 521 x 16 x 659 mm 1 55963-24
Pos. 12 |Bottom plate, sleeping house, right 521 % 16 x 659 mm 1 55963-25
< = 3. Fasten the front and back wall (8/9), as well as the right side
Pos. 13 |Chicken perch \ | 040x601mm| 2 [ 5506342 Wl (107 o o nimenlie Tnenes
Pos. 14 [Roof plate, sleeping house '(\":_ ) = 1150 x 35 x 775 mm 1 55963-50
S
Kleinteileset / Small parts
A M6 x 80 6
B Thread screw with nut o 1) M6 * 60 5 ]
5. Fix in the perches and
G M6=55 0 6. screw the roof plate. D
D Countersunk screw M3 x 16 24 55963-60
E Check strap, left, right 2/1

120214

TRIXIE Heimtierbedarf GmbH & Co. KG

81860



